



Prüfbericht - Nr.: T1101101216		Seite 1 von 2	
<i>Test Report No.:</i>		<i>Page 1 of 2</i>	
Auftraggeber: <i>Client:</i>	Enzoy Industrial Co., Ltd. No. 29, Ta Der Rd., Hsin Hua, Tainan 712, Taiwan, R.O.C		
Gegenstand der Prüfung: <i>Test Item:</i>	1 foam, black		
Bezeichnung: <i>Identification:</i>	Rubber Sponge		
Anlieferungszustand: <i>Delivery condition:</i>	apparent good	Eingangsdatum: <i>Date of Receipt:</i>	10.01.2011
Prüfört: <i>Testing location:</i>	Laboratories of TUV Rheinland Greater China		
Prüfgrundlage: <i>Test specification:</i>	Testing according to customers specification for the following parameters: EN 71 part 3: 1994-12 +A1/09.00+AC/07.02		
Prüfergebnis: <i>Test result:</i>	The test results are the measurements, stated in the test report.		
geprüft: tested by:	kontrolliert: checked by:		
			
25.01.2011	Sunny Hu /Senior Specialist	25.01.2011	Jane Wei /Engineer
Datum <i>Date</i>	Name/Stellung <i>Name/Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>
			Name/Stellung <i>Name/Position</i>
			Unterschrift <i>Signature</i>
Sonstiges/ Other Aspects:			
Test period: 10.01.2011 – 19.01.2011			
This test report repeats test report no. T1101101208.			
Abkürzungen:	ok / P = entspricht Prüfgrundlage	Abbreviations:	ok / P = passed
	fail / F = entspricht nicht Prüfgrundlage		fail / F = failed
	n.a. / N = nicht anwendbar		n.a. / N = not applicable
<p>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</p> <p><i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i></p>			



Test Report No. : T1101101216
 Customer : Enzoy Industrial Co., Ltd.
 Test Method : EN 71 part 3: 1994-12 +A1/09.00+AC/07.02

25.01.2011

Sample Material Lab.-No.		LoD	Rubber Sponge foam / black TCL110110-12
Antimony (Sb)	mg/kg	5	n.d.
Arsenic (As)	mg/kg	5	n.d.
Barium (Ba)	mg/kg	5	n.d.
Cadmium (Cd)	mg/kg	5	n.d.
Chromium (Cr)	mg/kg	5	n.d.
Lead (Pb)	mg/kg	5	n.d.
Mercury (Hg)	mg/kg	5	n.d.
Selenium (Se)	mg/kg	5	n.d.

Abbreviations:

n.d. – not detected

LoD – Limit of Detection

Test sample


--- End of Test-Report ---

